

To: Chevron Standard Ltd.

PAGE No. 1

82M/IN mt. Copeland
841227

REPORT No A26 - 728

BONDAR-CLEGG & COMPANY LTD.

DATE: Sept 26, 1976

Minerals staff
901 - 355 Burrard Street
Vancouver, B.C.
V6C 2G8

CERTIFICATE OF ASSAY

Samples submitted: Sept 21, 1976
Results completed: Sept 26, 1976
PROJECT: C 449

Handwritten initials

I hereby certify that the following are the results of assays made by us upon the herein described ore samples.

MARKED	GOLD		SILVER	U	Cu	CO ₃	Th	F			TOTAL VALUE PER TON (2000 LBS.)
	Ounces per Ton	Value per Ton	Ounces per Ton	Percent	Percent	Percent	Percent	Percent	Percent	Percent	
FP-76-25				0.008	-	-	0.004	0.07			
26				<0.001	-	-	0.035	0.48			
26 A				0.007	-	-	0.038	1.51			
44				0.001	-	-	0.030	2.28			
L19/9/76-2				0.002	-	-	0.056	35.97			
FP-76-27				-	0.12	-	-	-			
28				-	0.01	-	-	-			
29				-	0.34	-	-	-			
30				-	0.03	-	-	-			
31				-	0.42	-	-	-			
1C - 4				<0.001	-	28.8	0.002	-			

Handwritten notes:
H.
Copeland

Signature
Registered Assayer, Province of British Columbia